CONSOLIDATED SEWING MACHINE CORP.,
|__ INDUSTRIAL SEWING & CUTTING EQUIPMENT

Model

206RBL-18

Operating Instructions
&

Parts Book



2. SPECIFICATIONS ...

CONTENTS

3. WORK TABLE AND MOTOR e e rnasran e feekiseeabestt s oAb R e rn et e bt s b 2

4, INSTALLATION ..o

4-1,
4-2.
4-3.
4-4.
4.5,
4-5.
4.7,
4-8.
4-9,

4.10.
4-11.

. PREPARATION BEFORE SEWING ..................

5-1.
5-2.
5-3.
5-4.
5-5,
5-8.

6. SEWING ..ot verereeasenns

6-1.
6-2.

7. THREAD TENSION

ARARREL A kRNt A b S mana e aa s bithabanD

installing the rubber hinge and the corner rubber ... vinaees femnbesneeean et esreraeerneranneaans 3

installing the ol PaR ..,
Installing the machine hsad ..o
Installing the SPOO] DIl e mssrs reeseras s s ssa s e srm e e et hArrseanpREHeSEEeieansessranaseessrannynrErans wrmmasses 4
Installing the knee lifter assembly ..oowvve.. cereseraemresemsareemere e ot ease oS AR RS R S e eSS s AR SR e beer e 4
INSTAIING the B civirriienrecrrssmensrvinisrssssssneasercrncseaseersssssssaasersessenssnnssosssrsensanseras nsss rerurteessteseiasies rembaate s bain 5
Installing the bobbin winder........ ierarmersnteianarareenanaasy s pesaesrrins
Installing the helt gueard (L} i iie e ras s rassssanacrns

installing the thread stand ..vvirrrecrssnern e
LUBFICation . misncvseassssanssscsnens

T P T T Y P T IY DT P PP

ek uNAESREEAEIELIAIA TN el ATt TR E

derersrmssnunnzaentaan

P Lt T T B LR P T P PR

Checking the machine pulley rotating dir@CHON wu.......ocvmereememrscrsesomsessssamsracssessssrssnns

L P T TLIT) [T T

installing the needle ......c... eaiebenenesatinrennasanrasaseaaasanerys tteen et ataansaea nases s e sLiannan s nrreabEess cesrercerernea eebeeaaraean N
Removing the bobbin case ... FesesrsenseusA bAE L AL e eSS SR g VRSB GO RaR b S ERA LA RS E RS E BA SR SR e N A AR OB RS
Winding the 10Wer Thread v e crmrrnce s revsasse s s e sbasrnamesssascrs sarssesnesusrassainerressssrsvressnsecrnsnes 10
tnstalling the bobbin case ........... reresasemnen seevsanesnras trreneresaenss arnseaneanes rrersrennnneas rvrvressmssnrenane v ivesnnrnresenraaseas 10
Threading the upper thread.......... arerran esreserarens tenirereamseT A batrmerns a¥irbbaabsanruarsteseenarrensarasn ortrrornursares S 11
Adiusting the stitch lengthe e R rerrrtsemterrescesensnamannesresneinees vevesesirsrans paenmasiaas e 11

(304

SOWING ceciiarens P,
BacKtaFCKING wusicrmniceierimmossmsrrmssanasarasssimmrersssasssrrss srrss

T T T S RIS ST P P A L2 2) ETTTTPTEees

P T T T R L T

[TV YTYE T TRRYNY T T T L L e L ey R L Y S e Ty LI T 2 Y]

----------------

7-1. Adjusting the thread tension ....... bR b E SRRt s dbdes eenrerasenbarasss AR RS SR R g san st . .13
7-2. Adjusting the presser fOOl PreSSUe s e anr e s sa e s e eass 13
. STANDARD ADJUSTMENTS .omiiiinntticsicne s ssrcssnere seassass ressmbmssnsncebatsbsssansnssonse R RUSS——

8-1.
8-2.
8-3.
8-4.
8-5.
8-6.
8-7.
8-8.
8-9.
8-10.
8-11.
8-12.
8-13.

9. SAFETY CLUTCH MECHANISM

Adjusting the thread CONtroller SPring .
Adjusting the height of the feed dog ....... SV rirevenines e nans rernrestaia s rrnre e rataaen rrrssesneeies 15
Adjusting the feed dog position {longitudinal) casssnresrsenrnanye 10
Adjusting the positions of the needle and needle hole of the feed dog ............ e 16
Adjusting the timing the needle with feed ... reemanverenveneanns 17
Adjusting the height of the Needie Dar ... ceerrsererrsssinssenes et seemeeries crentarversrsareranas erasrenes 17
Adjusting the timing between the needle and hook.......... TR casreeattesaesbtinareerinasaseens eranrrnenseeas 18
Adjusting the clearance between rotary hook and opener {thread release finger) ..ccvreiiirenn 18
Adiusting the clearance between feed forked connection and feed fork collar... i 20,
Adjusting the height of the presser feet ... cernrenenis 20

Adijusting the presser foot movement amount o venenen. reeereartdannnteeneenedrseraaeabtsaiRe R Ay esrras e snennn R Raee 21

hapmaraTe

LT E L T L Ly T YT P Ty

S L L L LI T T T PP

Adjusting the tirning of the vibrating presser foot
Adjusting ihe feed regulator

.................................................................................

.................................................................................................................



1. MAIN PARTS NAMES
2. SPECIFICATIONS

1. MAIN PARTS NAMES

S
Feed reguiating dial

Rk
Pulley
. ) T -
@7
Néecﬁe bar o -
Finger guard Nill’ .\_ W \
| >l [

= e x\¢"4‘&m
ﬁ ~—

Py
#r.ﬁfiw*
e :' J Bobbin winder
2 h 4 7
T )

Belt guard

Vibrating

presser foot Beverse lever

Lifting presser
foot Salety clutch mechanism

Feed dog }

7 i

;ﬁ_’i

<Rear of machine>

G

uff@!*f &




3. WORK TABLE AND MOTOR

B Work Table

& When using a table made by another manufacturer, drill holes in the table as shown in the figure below,

¢ The top of the table should be 40 mm in thickness and should be strong enough to hold the weight and
withstand the vibration of the sewing machine.

~
Work table processing diagram Thread stand hole

Head rest hole
Motor mounting holes

Bl T
wr
26 Seal depth §
Knee jher installation -
position
% Lol A
w3 -4
- 1;%3..- 2
" f&-" 5. .
& g |
b ) -
E J% o Y& A T
Ny 3 ¢
J 1 = 4 : .
S : : : B - z C I 7
s 7 St
—#~ 1200 40
. \ Qil pan instaliation position
A-A cross section £3-B cross section P P
12mm
pS v
B Motor

A\ CAUTION

0. All cords which are connected to the motor # Install the correct belt guard which corre-
should be secured at least 25 mm away from sponds to the motor being used.

any moving parts. Furthermere, do not ex-
® cessively bend the cords or secure them too
firmiy with staples, otherwise there is the
danger that fire or electric shocks could oc-

cur,

<Motor> !

& Select the correct motor from those listed in the table. - Power Motor

® Refer to the instruction manual for the motor for de- Single-phase 110V 2pole, 400W motor
tails on installing and using the motor, Three—phase 220V 2pole, 400W motor

<Motor pulley and V-belt> : _
Y . -bel
& Select the correct motor pulley and V-beit ewing speed| Frequency | Motor pulley V-belt
by referring to the table to suit the power 2,000 spm 50 Hz Motor pulley 55| 41 inches
frequency of your area. ' 60 Hz Mctor pulley 45| 41 inches




4. INSTALLATION

A\ CAUTION

to be done.

two or more people,

® ¢ The sewing machine should only be in-
stalled by a qualified technician.

#» Ask your SEIKQ dealer or a qualified elec-
trician for any electrical work that may need

0 s The sewing machine weights more than 29
kg. The installation should be carried cut by

® * Do not connect the power cord until instal-
{ation is complete, otherwise the machine
will operate if the treadle is pressed by mis-

take, which couid result in injury.

@ * He sure to connect the ground. If the ground
connection is not secure, serious electric
shocks will result,

0 ® Install the belt guard to the machine head.

4-1. Installing the rubber hinge and the corner rubber

Ve ™
.\ vy
4-2. installing the oil pan

r \
. /
4-3. Installing the machine head

~ . \
N /

1. lInstall the rubber hinge € on the tabls with nails
@.(Two places)

2. Install the corner rubber @ at the four cormers of
the table with nails @.

Fit oil pan € into the opening in the table, and
secure it with 4 nails €.

{(Refer to the work table processing diagram on
page 2.)

1. Insert the two bed hinge connections € into the
holes in the machine bed.

2. Fitthe bed hinge connection € to the rubber hinge
@ and then place the machine head onto the cor-
net rubber @.

3. Tapthe head rest @ into the table hole.

NOTE: Tap the head rest securely into the table
hole. i the head rest is not pushed in ag
far as it will go, the machine head will not
be sufficiently stable when it is tilted back,



4-4. Installing the spool pin

o .

4 ™
8
® i Z &
10
2mm '

Insert the spool pin @ into the instaliation hole, and
serew it in tightly.

1. Assemble the knee lifter assembly €8 as shown in
the iflustration.

NOTE: Make sure that the knee lifter stopper
is facing in the correct direction.

2. Install the knee lifter assembly €) on the back of

the table with 4 screws €. (Refer to the work table
processing diagram on page 2.}

3. Adjust the knee lifter.

1} Lower the presser foot @ by using the presser
bar lifter ©. :

2} Loosen boits @, @ and ©.

3} Adjust the position of the thrusting bar com-
plete & so that the clearance between its
curved section and the very bottom of the roller
@ is approximately 2 mm when the knee pad
© is at the stop position.

4} Securely tighten bolts @, @ and ©.

5] Press the knee pad € to raise the presser foot
O by 14 mm; then move the knee lifter stop-
per €@ in the direction of the arrow so that it is
against the installation bracket projection @&,
securely tighten the bolt (.



4. INSTALLATION

4-6. Installing the belt

w

. Remove the screw € and remove the belt guard
“upper cover @,

. Tilt back the maching head, and then place the belt

© onto the motor pulley and the machine pulley.

. Turn the nut € to adjust so that there is 15-20 mm

of deflection in the belt € when it is pressed with
a finger with a force of .8 N {1 kgf).

. insert the belt guard upper cover 8 into the belt

guard @ from above the pulley, and then tighten
it with the screw @.

. Push down the bobbin set lever @ as far as it will

go.

. Place the bobbin winder puliey @ so that it pushes

the belt €@ by approximately 5 mm, and then place
the babbin winder € so that it is paraliel with the
belt hole in the work table.

. Install the bobbin winder @ to the work table with

the two screws ©,

. Pull the bobbin set lever @ back and check that

there is approximately & mm of clearance between
the bohbin winder pulley € and the belt €.



4-8. Installing the belt guard (L)
f

\..

4-9. Installing the thread stand
o

[]

-}-e‘e

. Tilt back the machine head, and then remove the

V-belt from the motor pulley.

. While tilting the machine forward, insert belt guard

{L) @ into the belt guard @ from underneath, and
let it rest there,

. Place the V-belt back onto the pulley.

install belt guard (L] @ with the two screws @ so
that there is no clearance between the belt guard
@ and belt guard (L) @ (position ®), and so that
the reverse lever @ and the belt guard € are not
touching (positions & and ©).

Assemble the thread stand as shown in the illustra-
tion, and then install it to the work table,

Securely tighten the nut € so that the thread stand
does not move.



4-10. Lubrication

" 4\ CAUTION

» Do not connect the power cord until lubrication has been completed, ¢therwise the machine may
operate if the treadle is pressed by mistake, which could result in injury.

s He sure to wear protective goggles and gloves when handling the lubricating olf, so that no oil gets
® into your eyes or onto your skin, otherwise inflammation can resuit,
Furthermore, do not drink the oil under any circumstances, as it can cause vomiting and diarrhoea.
Keep the ¢il out of the reach of children.

e The sewing machine should always be lubricated and the oil supply replenished before it is used for the
first time, and also after long periods of non-use,

» Use only the lubricating oil,

.~ ' ~

& Add 1-2 drops of oif In the places indicated by the arrows. ;
Add oil to other sliding parts also, while being careful 1o aveid oil leaks.

# Oiling must be done at least twice daily in continuous use.




\.

B For oiling to hook

Remove the oil plug @ and pour oil until the oil surface reaches to the red line of the oi! indicator @. After
pouring oil, tighten the oil piug € securely. :

B Oiling adjustment to hoock

Loosen the nut €, adjust oiling by adjusting screw €). To increase oil flow, loosen the adjusting screw @, to
decrease oil flow, tighten the screw @. After oiling adjustments completed, tighten the nut @ securely.

4-11. Checking the machine pulley rotating direction
A\ CAUTION

¢ Do not touch any of the moving parts or place any objects against the machine while sewing, as
this may result in personal injury or damage to the machine.

- ™ 1 Insertthe power cord plug into the wall outlet, and

then turn on the power switch.

2. Depress the treadle and check that the direction
of rotation of the machine pulley matches the di-
rection of the arrow €,

If the direction of rotation is reversed, change the
direction of rotation to the correct direction while
referring to the instruction manual for the motor.




5. PREPARATION BEFORE SEWING
5-1. Installing the needlie

4\ CAUTION o

» Turn off the power switch before installing the needle. The motor will keep turning even after the
A power is switched off as a result of the motor’s inertia. Wait until the motor stops fully before
starting work. The machine may operate if the treadle is pressed by mistake, which could result in

injury.

'd \ 1. Turn the machine pulley toward you to move the
needie bar to its highest position.

2. Loosen the screw §.

3. Holding the needle @ with its long groove facing
feft, insert all the way into the needie bar.

4. Tighten the screw €).

Long groove

. i,

5-2. Removing the bobbin case

A\ CAUTION

- ¢ Turn off the power supply before removing the bobbin case. The motor will keep turning even after

A the power is switched off as a result of the moter’s inertia, Wait until the motor stops fully before
starting work. The machine may operate if the treadle is pressed by mistake, which could resultin
injury. .

1. Openthe bed slide,

2. Puil the latch £ of the bobbin case upward and
then remove the boebbin case.

3. The bobbin & will come out when the latch @ is
released,




5-3. Winding the lower thread

f ¢ Do not touch any of the moving parts or place any objects against the machine while winding the

5-4. Installing the bobbin case

fower thread, as this may resuit in personal injury or damage to the machine,
A
2.
3.
7,
*
*
Thread winding amount
9 read winding )

Turn on the power switch.

Place the bobbin € onto the bobbin winder shaft
0.

Wind the thread several times around the bobbin
€ in the direction indicated by the arrow,

Push down the bobbin set lever €.
Raise the presser foot with the presser bar lifter,

Depress the treadle. Lower thread winding will
then start.

Once winding of the lower thread is completed,
the bobbin set lever @ will return automatically,

If the thread cannot be wound on evenly, lcosen

the screw @ and move the bobbin winder bracket

© to the side where there is less thread.

Turn the adjustment screw @ to adjust the bob-

bin winding amount.

* To increase the winding amount: Tighten the
SCTew,

® To decrease the winding amount: Loosen the
screw.

Note: The amount of thread wound onto the
babbin should be a maximum of 80% of
the bobbin capacity.

A\ CAUTION

¢ Turn off the power supply before installing the bobbin case. The motor will keep turning even afier the
A powasr is switched off as a result of the motor's inertia. Wait until the motor stops fully before starting
work. The machine may operate if the treadle is pressed by mistake, which could result in injury.

. While holding the bobbin so that the thread winds

to the right, insert the bobbin into the bobbin case.

Pass the thread through the slot § and under the
tension spring €.

Pull the thread out through the hole in the end of
the tension spring @.

Check that the bobbin turns clockwise when the
thread is pulled.

Hold the {atch € on the bobbin case and insert
the bobbin case into the rotary hook.

Close the bed slide.



5-5. Threading the upper thread
4\ CAUTION

» Turn off the power switch before threading the upper thread. The motor will keep turning even
A after the power is switched off as a result of the motor's inertia. Wait until the motor stops fully

hefore starting work. The machine may operate if the treadle is pressed by mistake, which could
result in injury.

Turn the machine puliey and raise the thread take up
lever @ before threading the upper thread. This will
make threading easier and it will prevent the thread
from coming out at the sewing start.

Stiteh length can be set by turning the feed regulat-
ing dia! €.

Numeric figures on the dial § show the stitch length
in mm. The desired numeric figure on the dial @
should be set at just above, while depressing the
revers lever 8 slightly.




6. SEWING

A\ CAUTION

» Attach all safety devices before using the sewing machine. If the machine is used without these
devices attached, injury may result.

¢ Turn off the power switch at the following times. The motor will keep turning even after the power
is switched off as a result of the motor's inertia. Wait until the motor stops fully before starting
work. The machine may operate if the treadle is pressed by mistake, which could result in injury.

& When threading the needie
& When replacing the need!e and bobbin
¢ When not using the machine and when leaving the machine unattended

* Do not touch any of the moving parts or place any objects against the machine while sewing, as
this may result personal injury or damage to the machine.

6-1. Sewing
' ~ 1. While holding the upper thread with your fingers,

turn the machine pulley by hand toward you until
the lower thread comes out onto the feed dog.

2. Pull the lower thread toward you and check that it
pulls out smoothly. .

Turn on the power switch.
Depress the treadie to start sewing.

Lower thread

6-2. Backtacking

When the reverse lever € is pushed, the material feed
direction will be reversed, and when itis returned to
its original position, the feed direction will change back
to nermal,




7. THREAD TENSION
7-1. Adjusting the thread tension

Upper thread

Good even stitches

Lower thread — -t

Upper thread tension too weak or lower thread tension too
strong

Upper thread tension 100 strong or lower thread tension
too weak

W Upper thread tension

The tension of the upper thread is adjusted using the
tension thumb nut €.

To increase the tension of the upper thread, turn the
tension thumb nut € to the right. To decrease ten-
sion, turmn the tension thumb nut € to the left.

M Lower thread tension

| Lower thraad A CAUT‘ 0 N

\ f o Tum off the power switch before removing or

N
A

inserting the bobbin case.

The motor will keep turning even after the
power is switched off as a resuit of the
motar's inertia, Wait until the motor stops
fully before starting work. The machine
may operate if the treadle is pressed by
mistake, which could result In injury.

Becomnes st ong@
o=

f
"@/

Becomes weaker

Adjust by tumning the thread tension nut € untif the bob-
bin case will not drop by its own weight while the thread
\_ 4 end coming out of the bobbin case is held.

7-2. Adjusting the presser foot pressure

I'd w Adjust the presser foot pressure to jower as much as
possible so that the presser foot can properly hold

/’ﬂ down material by turning the screw .
- L) )

More pressure Less pressure

(




8. STANDARD ADJUSTMENTS

4\ CAUTION

* Maintenance and inspection of the sewing
machine should only be carried out by
1]

qualified personnel.
!

Ask your SEIKO dealer or a qualified elec-
trician to carry out any maintenance and
inspection of the electrical system.

If any safety devices have heen removed,
be absolutely sure 1o re-install them to their
original positions and check that they op-
erate correctly before using the machine.

¢ Turn off the power switch and disconnect
& the power cord from the wall outlet at the
following times, otherwise the machine
may operate if the treadie is pressed by
mistake, which could resuit in injury.
However, the motor will keep turning even
after the power is switched off as a result
of the motor's inertia. Wait until the motor
stops fully before starting work.
& When carrying out inspection, adjust-
ment and maintenance .
& When replacing consumable parts such
as the rotary hook

if the power switch needs to be left on when
carrying out some adjustment, be ex-
tremely careful to observe ali safety pre- .
cautions.

A-

8-1. Adjusting the thread controller spring

s

Less action

More action

~

M Operating range of spring
The standard operating range for spring @ is 5-10mm.

1. Loosen the screw 8, and then turn the thread con-
troller spring stop @ to adjust the operating range.

¢ For more operating range, move the spring
stop © to the right.

¢ For less operating range, move the spring stop
© to the left.

2. Tighten the screw @.

B Tension of the spring

The standard tension for spring € 15 0.33-G.78 N (40-
80g)

1. Loosen the tension thumb nut @ and screw ©.
2. Turn the tension stud @ to adjust the tension.

» Toincrease the spring tension, slightly turnthe
tension stud @ counterclockwise.

e To decrease the tension, turn the stud clock-

wise.

3. After adjustment, tighten the tension thumb nut

O and screw 6.




8-2. Adjusting the height of the feed dog
-

"\ The maximum height of the feed dog @) from the sur-
face of the needle plate @ is normally 1 mm. To ad-
just the height of the feed dog:

Y = 1.0 . .
M 1.0mm 1. Tilt the machine head away from you, Turn the

pulley to raise the feed dog € to its highest posi-
tion.

2. Loosen the screw €.

3. Raise or lower the feed dog € as necessary.
4. Tighten the screw @.

. A
8-3. Adjusting the feed dog position {longitudinal)
4 ' "\ 1. Change the feed amount to the smallest possible
setting.
\ 2. Turn the pulley to raise the feed dog @ to its high-
@ est position.
L ™ r‘ 3. Tilt the machine head away from you.
4. Loosenthe screw @, and then move the feed rock
shaft crank @ to adjust so that there is a distance
1 of 31.5mm from the edge of the needie plate &
to the center of the needie hole on the feed dog
31.5mm 15
@ 5. Securely tighten the screw @.
1
A- S




8-4. Adjusting the Positions of the needle and needle hole of the feed dog

(,ﬁ

Needle

Needle hole
center

~

Turning the pulley to lower the needle bar @ slowly,
check whether the needle descends to the center of
the needie hole of the feed dog or not.

If the needie does not enter into the center of the hole:

1. Remove the cover and loosen the screw € slightly,

2. Holding the needle bar rock frame €, move it as
may be required to get the correct position to the
feeder,

3. Tighten the screw €} and close the cover.



8-5. Adjusting the timing the needle with feed
‘f‘"

~

. ' .

It is important that the timing relationship between
the needle on its downward stroke and the feed dog
movement is maintained at all times. When the scart
of the needle on the downward stroke reaches the top
surface of the feed dog, the feed dog movement must
start, When adjustment is required, use the following
procedure to change the position of cam @.

1. Change the feed amount to the largest possible
setting.

2. Loosen the screw @ for cover plate € and the
screw @ for oil reservoir @, and then remove the
cover piate @ and the oil reservoir @.

3. Normally put the arrow mark @ of the cam @ on
the V ditch € of arm shaft.

4. Turn the machine pulley to the needlie at 1 mmup
from its lowest point.

8. And, pushing the reverse lever up and down, turn
the cam € and set this atthe point both the needle
and the feed dog rest.

6. After positioning completed, tighten the each
screw securely.

8-6. Adjusting the height of the needle bar

4 A

<Needle bar highest point> Needle

Needle plate
‘; 22,3mm

74

When the needle bar @ is at its highest point, nor-
mally the measurement between the surface of the
needle piate and the upper end of the needle eye is
223mm.

1. Loosen the screw € and move the setting posi-
tion of the needle bar €0 to get the correct posi-
tion,

2. Tighten the screw 8.



8-7. Adjusting the timing between the needle and the hook

4 ™
2.4mm
‘ 2mm
s 1
@ 0.02~0.1mm
/—@
4-»’}? /_)f |
L m;\b_ e. S
=/ = ;1__ )
=] T K
N
. /

After setting the needle bar height, set stitch length to
minimum, turn the machine pulley toward you until the
needle bar reaches its lowest point. Continue turning and
allow the needie bar 1o raise about 2mm while on its up-
ward stroke. With needle bar in this position, the point of
the sewing hook should be at the center of the needie,
and normally,the measurement between the hook point -
and the upper end of the needls eye should be 2.4mm,
further the clearance between the hook point and the
needle hollow should be about 0.02 10 0.1mm.

* [f they are not measured as above, perform the

adjustments below,
M Adjusting the timing
1. Loossn tha three set screws €.

2. Turn the hook shaft @ to align the hook point with
the center of the needlie.

3. Tighten the three set screws € and re-check the
timing of the sewing hook.

B Adjusting the clearance
1. loosen the two screws @ slightly.

2. Move the hook @ to the right or to the left as may
require.

*  Please note one of the two screws € is placed
on the V ditch of hook shaft. Therefore, keep
the screw on V ditch during adjustment.

3. Tighten the two screws @.



8-8. Adjusting the Clearance between rotary hook and opener

(Thread release finger)

g

=i
0.7 ~0.9mm —x

ﬂ

The opener {acilitates the passage of the needle thread
loop by slightly nudging the inner hook craating a
slight rotating movement of it. This movement at that
very instant opens a clearance gap between the notch
of the inner hook and the tab of the hook retainer per-
mitting the needle thread loop to be drawn easily
through the gap.

E Clearance between the opener and pro-
jection of hook. '

1. Loosen the screw ).

2. Adjust the clearance between projection of hook
@, and the opener € by means of movement of
thread releasing shaft bushing @ to the right or
to the left as may be required. The standard clear-
ance between the two parts is 0.7-0.9mm.

3. Tighten the screw @) securely.

B Position of the opener cam:

Place the one of screws @ which is indicated by
“S7 on V ditch of the hook shaft.

B Adjustment of operation:

1. Turn the machine pulley until the opener @

presses the projection of hook € extremely on its
travel.

2. Press the opener € to the projection of hook @
and make the right side clearance between the
noteh on the bobbin case holder and tab the hook
retainer @ 0.4-0.6mm.

This adjustment can be done by lcosening the
screw .

3. Tighten the screw € securely.



8-3. Adjusting the clearance between feed forked connection

and feed fork collar

{Qﬁ

i gl

=N

2
\ ;

i

—=Z7
e

.

“\

8.5mm

A
8-10. Adjusting the height of the pres
4 ™

Incorrect clearance between the fork € of feed forked
connection and feed fork collar @ wili bring rregular
stitch length or overheating, etc.

1. Remove the cover plate € and the oii reservoir

0.

2. Toincrease the clearance, loosen the nut @ and
turn the nut @ to left or counter-clockwise.

This adjustment should be done with turning the
machine pulley toward you to get correct clear-
ance.

3. Upon completion of adjustment, tighten the screw
@ and screw @.

ser feet

The standard height for the lifting presser foot @ is
8.5 mm when the presser foot has been raised by the
presser bar lifter {p.

1. Loosen the screw €, raise the presser bar lifter
@, and then loosen the set screw €.

2, Move the lifting presser foot @ up or down to ad-
just its height,

3. Tighten the screw @,

4. Tighten the screw @ tc adjust the presser foot
pressure. {Refer to page 13.)

NOTE: If the height of the lifting presser foot @
is changed, the movement amount of the
lifting presser foot @ and vibrating
presser foot @ will change. Adjust the
amount of movement of the vibrating
presser fool @ so that it matches the
movement of the lifting presser foot @.
{Refer to page 21.}



8-11.Adjusting the presser foot movement amount

Movement amount for
lifting presser foot

Movement amount for
vibrating presser foot

\\

s Vibrating presser foot £ and liffing presser foot @
move up and down alternately.

s Normally, vibrating presser foot @ and lifting
presser foot € operate to the same height in their
vertical motions.

e The maximum height of vibrating presser foot €
and lifting presser foot @ is 5.0 mm.

If changing the movement amounts of both the lifting
presser foot and vibrating presser foct simultaneously,
use method {A); if increasing the movement amount
for only one {thereby decreasing the movement of the
other), use method (B},

Method {A}: Simuitaneous adjustment of the move-
ment amount for hoth the lifting presser foot and vi-
brating presser foot

1. Loesen nut €.

2. Move nut € up or down as suitable to the work.
(Raise the nut @ for increasing motion; or lower it
for decreasing motion,)

3. Tighten the nut @.

Method (B): Adjustment of the movement amaount
for the vibrating presser foot

1. Loosen the vibrating presser bar screw @) and
lower the presser bar lifter €.

2. While holding the vibrating presser foot @, loosen
the boit @ and then move the presser foot € up
or down as necessary. :

3. After positioning the vibrating presser foot @,
tighten the bolt &.

4. Tighten the vibrating presser bar screw €.



8-12. Adjusting the timing of the vibrating presser foot

<When the neadle lowers>

Feed dog

<When the needie raisess>

\

% \
o

AN ‘ 1 T
litting presser foot, _s\

Needle

litting

presser fool

vibrating
presser foot

Needle

.

)
[ -
g:_ \
o e D—ps
- ‘ LF
0000
N

~

Check the vibrating presser foot timing as follows:

1. Lower the presser bar lifter {ever, then turn the
pulley toward you. At this time, the vibrating
presser foot should reach the feed dog before the
needie eye does.

2. When the needle is raised, make sure the vibrat-

ing presser foot is still helding the material firmly.
if the vibrating presser foot rises while the needle
is still penetrating the material, it may cause e
skipped stitches, ete.

causs

If the timing is not correct after you make these ad-
justments:

1. Loosen the two screws €.

2. Tosynchronize the tirming of the vibrating presser
foot, turn the cam @.

3. Tighten the screws €.



8-13 Adjusting the feed regulator

[ T\ [ the stitch length of forward and reverse are not
same,make adjustment of feed regulator.

@ 1. Hemove the arm rear cover plate @,
Se@

2. Turn the cover plate 8 |, loosen the screw € with
holding upward the reverse lever. .
3. When the mark of feed regulator @ and feed

regulator rod € are alignment, stitch length of
torward and reverse will be same,

S = @)

4. Turn feed regulator rod @ to the arrow X", stitch
fenglh of reverse is bigger and stitch length of
forward is smoller.

5. Turn feed regulator red © to the arrow "Y* stitch
length of reverse is smoller and stitch length of
forward is bigger.

5 6. Atter adjustment,tigthen the screw € .




9. SAFETY CLUCH MECHANISM

i the thread is tangled with the rotary hook during sewing, the safety clutch mechanism for the safety clutch

pulley operates to stop the lower shaft and let the safety clutch puilley race off load, thereby protecting the
rotary hook and timing belt.

Release the safety clutch mechanism as mentioned below.

M Releasing the safety clutch mechanism

4\ CAUTION

e Turn off the power switch before releasing the safety clutch mechanism, The motor will keep turn-
ing even after the power is switched off as a result of the motor's inertia. Wait until the motor stops

fully before starting work, The machine may cperate if the treadle is pressed by mistake, which
could resuit in injury.

4 ™ 1. Remove the thread, ete. entangled with the rotary
hook.

NOTE: Do not use a sharp-edged tool to clean

the hook, as doing so may damage the
hook.

2. Slowly turn the machine puliey while pressing

push button @ and the safety clutch mechanism
returns to the original position.

B Adjustment of spring tension of safety clutch

If the safety clutch should become necessary to ad-
just spring tension, use the following procedure:

1. Depress the button @ in the bed plate of the ma-
chine with your laft hand. At the same time, turn

the machine pulley strongly so that the safety
cluteh disengages.

2. Tilt back the machine head, Hold the safety clutch
{left} @ and turn the safety clutch {right} & until
you can see the screw € through the hole ©.

3. To strengthen the tension of spring @, turn the
screw ¥ to the right, while to lighten the tension,
turn the screw @ to the left,
N J

4. Upon completion of adjustment, depress the but-
ton €. At the same time, turn the machine pulley
until the safety clutch re-engages.




CONTENTS

FACE PLATE, NEEDLE PLATE, THREAD TENSION..cicitiriiiiiiiiniciinccinriniena 1,2
VARM SHAFT, THREAD TAKE-UP LEVER...ccciiiiiiiiiiiiiiiiiiicnicrrireneiircc e e 3,4
NEEDLE BAR, NEEDLE BAR ROCK FRAME......ccccvicettctnsiinirsscsssssanssanssssncnns 5,6
PRESSER BAR, LIFTING PRESSER FOOT....ccciiiiiiiiiiiiiiiiiicicatineiinrcctasonenn 7,8
FEED MECHANISM....coiitiiiiiiiiiiisttiiiieniieettrisisiierietascrtserieressestsnssansssssssasan 9,10
FEED REGULATOR...caiiiiiiiiiiotiiiiiciiieierantensiciastacstasentonsssssassosssasssssassnne 11,12
ARM SHAFT, LOWER SHAFT...cccriiiiiiiiiiiiiiiiiiciereiiiiiiesiersnsioriciscossonsasas 13, 14
LUBRICATTON. .ccciiiiiinitetietsiatiasesnstcncacscssnsstossassssssnsssssestssssosasasssssasssassssnss 15, 16
ACCESSORIES. ... ciiiiiiiitiiiisiatiresttstiistessetsnstiecsatssssissesssssssssansassnsnsssssscnssss 17,18

PARTS AVAILABLE AT EXTRA CHARGE...cciriiiiiiniiiiiiiiivisiiiaicnsesieesennnnn 19,20



THREAD TENSION, NEEDLE PLATE

- —
eIy
Py ‘s‘rlsnl..
RN g
L )
.%u.\ EEN -l:&é.. -

! . Y
TSR W
SURATE ¥
B (31}

[ meey .foa.
[ § Iy
P | 3 FARA
~ AT . ’ ] - a_a /
«t Y SN R\ k!
Ly Y 1= =y wu— \
o A4 b W 3
’ bi LI W AT
" y b 1 Yy
u‘ » kY [ ) A
b * * 1 kY
1} * n .v 0 AR
it Y \ v Y L]
. AT
! H 3 S
g1 \ » Y oa
,mL.-..I..Iln..,.U ., ww O .__.ﬂ -u
£ g o ~ -
(L b N
LA : VW
g T L B
% a2 S SR
) P R u\
L2 SO ST [ a.\‘
A .x,mn.w
1
i




FACE PLATE, NEEDLE PLATE, THREAD TENSION

Description
PARTS NO.! -3 -7 loTy
1| 19451 #* 1| FACE PLATE
2 | 8083 # * 1 |ERESHRL SCREW 5/64X40
3 | 10700 * * 1 EEEEROE Y POSITION PIN
4 | 3052 * 1 |EHRZLHRE SCREW 8/64X40 L=4.5
§ | 10651 # * b |EEERE Oli. GUARD
6 | 15452 # 1 [ RFh A=~ TAKE-UP LEVER COVER
7| 8040 * 2 |EFh S—itoHit SOREW $/64X40 1=8.0
8 1 15054 * 1 |ERECE) THREAD GLIDE (UPPER)
9 | 10683 * * 1 (E&EN ) THREAD GUIDE (MIDDLE)
0l 18510 * * 4 |EkBhESHL SCREW 9/64X40 L=6.3
it ] 10758-A * * 1 |ERE(E THREAD GUIDE (LOWER)
12| 10780 4 * 1 {EREOILE THREAD GUIDE FELT
131 18421C-A * * R GE) TENSION BRACKET COMPLETE
14 | 19424 * * t TR TENSION BRACKET
15 | tean * * 1 AT TENSION STUD
16 | 10781 * * 1 REE Y TEMNSION BRACKET PIN
171 18531 * * 2 ERFm THREAD Dise
18] 19532 * * T - TENSION RELEASE WASHER
19 ] 19533 % * t R TENSION SPRING
20 1 28208 * # t {O—LybARs i— TENSION THUMEB NUT STOPPER
21 | 19513 * * 1 jO--bwhiub TENSION THUMB NUT
22 1 10783 * * 1 jHRpiEHET TENSION RELEASE PLUNGER
231 10678 * * 1 |%pEHIE TENSION RFLEASE LEVER
24 1 10422 * * 2 |HpEHESHHL SOREW 3/64X40
a5 | 19512 # £ 1 |REFE THREAD CONTROLLER STUD
268 1 10889 * * 1 |RBIERT T THREAD CONTROLLER SPRING
271 10634 * * 1 |=Em THREAD CONTHROLLER DISC
28 | B11831% * * t | ZEDLESRE SCREW 3/32X56 1=6.0
29 | 19534 * * LI 1= S PIT) o o TENSION THUMB NUT
30 { 10680 *- * 1 | AR THREAD GCONTROLLER SPRING STOP
a1 | 8100 * * 1 | ATl SCREW 9/64X40 1=6.5
32} 19518 * * 1 (%EFELSRL SCREW 11/64X40 =140
33| 15062 * # Y THREAD RETAINER
34 1 18085 * * 1 |FEESRL SCREW 11/64X40 L=85
as | 18501 * 1 | RpBHEY TENSION RELEASE LEVER ROD
36 { 18030-5 * % 1 [8HE NEEDLE PLATE
37| 6031-02 * 2 |&HRESRL SCREW 11/64X40 L=85
38 1 180320 * * 1 |EE{E) BED SLIDE COMPLETE
39 | 5034 * * 1 {BERITE BED SLIDE SPRING
40 | 6038 * * 2 IFEEFLESRL SCREW 3/32X56 L=2.7
41 | 18495 * * 1 (R EDGE GUIDE PLATE
42 1 37254 * * 2 JERLELSHR SCREW M4X0.7 L=8.0
431 19453 * 1 LEIR ARM CAP
44 | 10703 * * 1 1LIRGE Tl p— WASHER
45 | 12384 * * 1 LEIRERL SCREW 3/15X32
46 | 10709 * * 1 |hiss SPOOL PIN SCREW 7/32X32
47 | ac04s £ #* b T-ARLERRL FARTH WIRE SOREW M4X0.7 L=4.0




ARM SHAFT, TAKE UP LEVER




ARM SHAFT, THREAD TAKE-UP LEVER

o Description
PARTSNO. | -3 | -2 1QTY ~
1 | 8009 * 1 IRE SR SGREW 15/64X28 L=15
2 | 10724 * 1 EEHEECLHK X6 X 180 QILING WICK
3 10527 * * 1 EKFEY TAKE-UP LEVER HINGED STUD
4 | 18003 * # Ed THREAD TAKE-UP LEVER
5 | 15026 * * 1 IXERE TAKE~UP LEVER DRIVING §TUP
g | 10528 3 * 1 ($HRDSLY NEEDLE BAR CONNECTING LINK
7 | 10728 * * 1 [REHEEHE 6X6X25 CILING WICK
8 | 18504 * * 1 | EEmgRL OlL. PACKING STOP SCREW 5/16X28 L=6.0
g | 10724 * * 1| EBGHEE s X6 X180 OILING WICK
10| 10726 * * 1 BSOS 6 X6 X 50 {OILING WICK
11 ] 10523 * * 1 |§HEISVIEL ' NEEDLE BAR CONNECTING LINK STUD
12 ] 19418 * * 1 (ST EnRE(E) SCREW 1/4X28 (=45
131 19417 * * 1 |$HESSLoC B E) SCREW 1/4X28 L=6.86
141 19414 * * (I Cra Wy B = 0 B NEEDLE BAR CRANK
161 18418 ® * 1 SRl SET SOREW 1/4X28 L=i4.0
16 1 18415 * * 1 [EBROHSHE POSITION SCREW 1/4X28 L=20.0
171 10563 # % 1 EEASIE e — WASHER
121 18006 . * * 1 | E#gAa( 8 ARM SHAFT BUSHING (FRONT)
19 ] 1786 * * 1 [ EBASCED tE Bl SCREW 15/64X28 L=120
20 | 16725 * * L ERASIL R ZT LA OILING FELT
211 18486 * 1 [FRxLTFAhAL LIFTING ECCENTRIC
22 1 19508 * * 2 | L ThLESRE SCREW 1/4X40 L=33
23 | 18008 * * 1 i RERASIL(BED ARM SHAFT BUSHING (MIDDLE)
24 1 10579 * * 1 | EFAS(RREDESRE SCREW 15/84X28 L=20.0
25| 10728 * * t BRIV Tk OILING FELT
26 | 19506 * # 1 LEEhHS— ARM SHAFY BUSHING COLLAR
27| 23637 * * 2 LEERS—iE&hial SCREW 1/4X28 L=75
28 | 19503 * 1 {E% ARM SHAFT
28 | 19521 * * 1 EYLTFHA FEED LIFTING CAM
30! 10827 * 2 LRUETFALILSRE SCOREW 1/4X40 L=7.5
3t | 18528¢ * * t DEUADLAE) FEED DRIVING ECCENTRIC COMPLETE
32 1 23537 * * 2 [EUALESHRL SCREW 1/4X28 L=15
33 | 17041 * * P ZmRYLODTILE QILING FELT
341 10723 * % 1 SR TTILAMRR OILING FELT RETAINER
35 | 17017C * * 1 ey —dal{d ARM SHAFT GEAR {SPIRAL) COMPLETE
a6 ] 17018 * * 1 xRkl POSITION SCREW 1/4X40 L=80
37| 17018 * * LTI s =10 SET SCREW 1/4X40 L=15
38 | 17015C * #* 1A S—yb (1) GEAR COVER COMPLETE (UPPER)
a8 | 17018 * * 2 Fy—dui—(ignlt SET SCREW 5/64X40 L=100
40% 17013 * * 1 LEERASIL (i) ARM SHAFT BLUSHING (REAR)
41| 10579 * * 1 E#ASL(E) IRl SOREW 15/64X28 L=20.0
42 | 13081 * * 1 LERASIL(EYTIN OILING FELY
43 | 18470 * * (I e B BALANGE WHEEL
4 | 10576 * * LS 3 ar 1M POSITION SCREW 15/64X28 1210
45 1 10578 # * 1 HESHRL SET SCREW 15/84X28 L=200
48 | 19505 * * 1| F—U—FLhl SCREW 3/32X28 L=11.0




NEEDLE BAR, FEEDIN G MECHANISM

46




NEEDLE BAR, NEEDLE BAR ROCK FRAME

Description
PARTSNG. | -3 -9
1 110857 * * 1 {OFEE (K LIFTING BELL CRANK LINK
2 | 19508 * 1 KT LIFTING BELL CRANK
3 | 10556 % * |t [KOFEFECD PRESSER BAR CONNECTING LINK
4 110728 * 1 KR p) RS 6 X6 X25  |OILING WICK
5 | 10728 * * 1 jhiRzAERN 6 X6X25 OILING WICK
& | 19517 * * 1 R B4l SCREW 5/16X28 L=16.0
7 | t0553-A * * 1 [shiRz AU VIBRATING PRESSER BAR EXTENSION
& 110554 # * 1 iRz Ty PRESSER BAR EXTENSION SPRING
9 | 34713 * * 1 |[hiRzE VIBRATING PRESSER BAR
10 | 184120 * * 1 | PIRAEM (RUHE VIBRATING PRESSER FOOT COMPLETE
11| 17104 % * 1 |iRxiERE PINCH SCREW 11/84X40 L=6.0
12 | 19515 * * 1 UERE AL HINGE SCREW 1/4X28
13 | 19518 * * TRE: T e =10 ) NUT 1/4%28
14 | 18514 £ 1 |33 LIFTING ROCK SHAFT
i5 | 10514 * * 2 (EEAL LIFTING ROCK SHAFT BUSHING
16 | 19420 * * 1 I FFhIGESEBFE L PINCH SCREW 1/4%28 L=16.0
17 | 19419 * * 1 | L TFThAEERLE CONNEGTING CRANK
18 | 10775 ® * 1 [ EEBnvRERr HINGE SCREW 7/32X32
19 | 12136 * o EEEnyRRRL Do — WASHER
20 | 10774 * * 1 | EEgnur 1T CONNECTING COLLAR
21 1 37114 * 1 | @&y FERlvb NUT 7/32X32
22 | 18485 # 1 LEEEOuE LIFTING ECCENTRIC CONNECTION
23 | 37215 # 1 | EEEnyRER Ly T vl v— [WASHER
a4 | 17041 * 1 | EEEnyRIT LR OILING FELT
25 | 100446 # * 1 (st ar bkl SCREW 15/64X28 L=8.8
28 | 34712 * [IRESE: e md HINGE STUD
27 | 17611 * 1 g Ls NEEDLE BAR ROCK FRAME
28 | 47134 * 1 $EBEEihl PINCH SCREW M4X0.7 1=100
25 | 18428 * * 1 [aHERiE NEEDLE BAR CONNECTING STUD
30 | 19428 * 1 |EHSiaEmE 12 X112 X230 OILING WICK
31 | 34723 * 1 [445—K POSITION BRACKET
32 | 37134 * 2 |kl SCREW M4X0.7 1=10.0
.33 i 30078 e 2 |45 —nikovioe WASHER
34 | 19413 * * 1 &S NEEDLE BAR
35 | 6035 * 1 [HEABFESRE SCREW 3/32X36 1527
36 | B140553 * * 1 |EHiksSRL SOREW 1/8X4C L=4.5
27 | 10533 * * 1 (St NEEDLE BAR THREAD GUIDE
38 | NO122 * * 1 |8t DPX17 #22 NEEDLE DPX17 #22
£ 38 1 11877 * * | 1 | LEYSAZE SLIDE BLOCK
L 40 | 11876 ¢ * t|LRYEE LRl HINGE SCREW 7/32X32
41 | 19581 * * 1 [ E#UsErualibsHhal SCREW 7/32X32 L=10
42 | 17048 * * 1 | LEYE NEEDLE BAR ROCK FRAME ROOK SHAFT
43 | 6028-07 * * 1 pEEDVREALTUR NUT 8/32%28
44 | 19409 * * I} CONNECTION
45 | 18017 * * 1 JEEOUR CONNEGTION ROD
46 | 18018 e * 1 |BEEnvFEhl HINGE SCREW $/32%28
47 | 10408 * * 1 |EfEmEal PINGH SCREW 1/4X28 L=17.5
48 | 34722 * 1 |[EhIEBRX VIBRATING PRESSER BAR BLOCK
48 | 3471 * 1 Bk YIBRATING PRESSER BAR BLOCK GUIDE
50 | 8100 ® * 2 |Ehdidedal SCREW 8/64X40 L=65
51 | 10728 * 1 (SHELEE L X8 X25 QILING WICK




PRESSER BAR

NS




PRESSER BAR, LIFTING PRESSER FOOT

Description

PARTSND. | -3 -2
1 | 28043 * 1 |E=x#Eitshl SCREW M6X1 L=100
2 | 36729 * 1 ENE PRESSER BAR POSITION GUIDE
3 | 19406 *® * 2 BEZEAFILESRL SCREW 15/64X28 L=110
4 | 10538 & * 1 HEZEARN(L) PRESSER BAR BUSHING (UPPER)
5 | 35899 * 1 BEEERELRL SCREW M6X1 E=6.0
g | 18478 * 1 1WEBENR PRESSER BAR POSITION GUIDE BRACKET
7 | 1e518 #* *® 1 RRBREEERE PINGH SCREW 11/64X40 L=14.0
8 | 34828 * 1 KoEERERL SCREW 11/64X40
9 | 18479 #* * 1 HRZSE PRESSER BAR LIFTING BRACKET
10 | 10547 * * 1 EZEEETIRSR SPRING
111 10546-A * * 1 A ERETE TENSION RELEASE SLIDE
12 | 10658 * * 1 |z L i— PRESSER BAR LIFTER
1271 19405 * # 1 (Ll HINGE SCREW 3/16X32
141 18085 * * 2 ARukEsRal SCREW 11/64X40 L=8.5
15 { 18477 * 1 [ RAE PRESSER BAR
16 { 10798 * * 1 |#HE LIFTING PRESSER FOOT
17 ] 18483 * 1 (#HiFxRESHRC SCREW B8/64X40 L=8.0
18| 19403 * * 1 | B5LHhl HINGE SCREW 1/4X28
18] 18080 * * 1|18 KNEE LIFTER LIFTING LEVER
20 | 10548-A * * | RaERERhLS BRACKET GUIDE BLOCK
213 19408 * * 1 [HRhEsLESRi PINCH SCREW 1/4X28 L=17.5
22 | 15111 * * 1 |[Ehieady PIN
23 | 36026 * 1 (#BrBXEIR PRESSER BAR SPRING
24 | 18519 * * 1 (RS hiEial PRESSER BAR SPRING REGULATING SCREW 1/4X28
25 1 18404 * * 1 |KEERBRL PRESSER BAR SPRING SUPPORT SCREW 1/4X28
26 | 6384 e # b EVBFEIRRRE HINGE SCREW 15/64X28
27 | 6359-A * * O IRUERELE LIFTING LEVER CONNECTING ROD JOINT
28 | 6360 * * 2 AYEFk NUT 3/16X32
298 | 18081 * * 1 [BUE LIFTING LEVER CONNECTING ROD
30 | 18862 * # t [RItzwh KNEE LIFTER BELL CRANK COMPLETE
31| 10530-A * 1 R gA(T) PRESSER BAR BUSHING (LOWER)
32 34717 * 1 [KOFEERHT~ LIFTING BELL CRANK GUIDE COLLAR
331 34718 # 1 [COFEERS LIFTING BELL CRANK GUIDE BLOCK
34 | 34710 % 1 KOFEERMAK LIFTING BELL CRANK GUIDE PLATE
35| 16287 * 2 (KOFEREIET Vv~  IWASHER
36| 30601 * 2 KOFERRLOHBL SCREW M5X08 1L=100
37| 34720 * 2 KOFRMIELHRE SCREW M6Xi L=12.0



LOWER FEEDING MECHANISM




FEED MECHANISM

Description
PARTS NO.| -3 -3
1 18523 * * 1 EYEASL A FEED ROCK SHAFT BUSHING (FRONT)
2 | 8008 * % 1 k&l SCREW 15/64X281=75
3| 18065 * * 2 RUBSGL PINCH SCREW M5X0.8 L=14.0
4 | 18604 * * 1 &Y FEED ROGCK SHAFT BASE
5 | 18696 * * 1 [EYVLIERE FEED BASE SUPPORTING PIN
8] 31004 * * t YL AEBE LR “E” RING
7 1 18061 * - 1 iEYE FEED ROCK SHAFT
8} 18702 * # 1 iEYEAL(R) FEED ROCK SHAFT BUSHING (BACK)
4 | 8009 # * 1 |ikshRl SCREW 15/64X28 L=7.5
19| 18526 # * 1 |BYLE FEED BASE
111 19535 * * 1 |BYTHEX FEED BAR SLIDE BLOGK
121 18528 e #* 1 [EUEEEFEL SLIDE BLOCK PIN
13} 18530 * * 1 (BYLERET iy WASHER
14| 50230 * * 1 |RYT Bl SCREW 3/16X32 L=5.0
15§ 18031 * * 1 |BUE FEED DOG
16 | 1b525 * * 2 ksl SOREW 1/8X40 L=6.0
171 18122 * 1 |ZXowk FEED FORKED CONNEGTION
181 181211 * t [=XovF#sdal HINGE SCREW M3X0.5
19| 4211 * * 2 | ZXruRRERl e NUT M3X0.5( SMALL)
20} 18014 * * 1 |=Xavktoial HINGE SCREW 8/32X28
2t | 17207 # * HIRES ED M FEED CONNECTING LINK
7221 8105 * * 1 | ZRovkFEudhRkirok NUT 8/32X28
23 t 18527 * * (BREE3SL P 6 3 FEED ROCK SHAFT CRANK (BACK)
24 | 18015 * * 1 T ROvEERD HINGE SCREW 5/32X28
251 8105 * * 1 | XovRERCd vk NUT 8/32X28
96 1 31021 * * 1 BEUBREIEERE PINGH SCREW M6X! L=16.0
271 17085 * * t PRV RULEHE "£” RING
28 | 18538 * * 1 (EUskg 2 2FE Al HINGE SCREW MéX!1
28 | 18540 * * 1 [ BUsE ARl Dyie— WASHER
30| 10589 * * 1 VBRI FEE dal Dyl v— [WASHER
31 11412 * * b |EUBEEIEEVREFYE RNUT MBX1
32 | 18480 * * 1 L ETREYE LG RETAINING RING
33 18489 # * T LETFEVIRAIL(ED) FEED LIFTING ROCK SHAFT BUSHING(FRONT}
34 | 8608 * * 1 Rl SCREW 15/64X28 L=75
as | 18492 * * 1| ETFEUESSE D FEED LIFTING CRANK (FRONT}
36 | 30066 # # 1 | ETFEVEESE BN L PINCH SCREW M5X08 L=i2.0
371{ 18488 * * 1 (EFEYEH FEED LIFTING ROCK SHAFT
38 | 18489 * * 1 L TFEUNASLE) FEED LIFTING ROCK SHAFT BUSHING {(BACK)
3¢ | 8008 * * 1 it SCREW 15/64X28 {=73
40 ; 18021 * * i [EFovE CRANK CONNEGTING ROD
41 L 17041 * 1 1LEFowkITk OILING FELT
42 | 10723 * # 1 | FEvRTT MR RETAINER
43 [ 18483 #* * 1 | LFEYEEEE(R) FEED LIFTING CRANK (BACK)
44 18018 * * 1 B TF#YEooF Bl HINGE SCREW 9/32X28
451 8105 # * 1 LEFRUEDYFERLuk NUT 8/32X28
46 [ 18065 * * 1 (ETFERUESEIE () ERL PINCH SCREW M5X0.8 L=14.0
47 | 18481 * * 1 LETYHT— LIFTING SHAFT GOLLAR
48 | 19508 - 2 |ikohial SCREW 1/4X40 L=55

10



FEED REGULATOR

11



FEED REGULATOR

12

Description
PARTSNo. | -3 -2
1 195420 # 1 [EURER(H8) FEED REGULATOR COMPLETE
2 118542 * 1 [ELREN FEED REGULATOR
3 19524 o 1 |RYBSOvEF FEED REGULATOR ROD
4 {37134 * 1 EUREOvEESLL PINCH SCREW M4X0.7 L=10.0
5 {17208 #* * 1 |EUEEIELRL FEED REGULATOR SCREW 8/32X28
6 {8105 * * 1 RUSEETE alhub NUT 8/32X28
T [18506 * * 1 sl S~ AR REVERSE LEVER SHAFT CRANK
8 {18721C * * 1 |weRE M AdE) REVERSE BLOCK GOMPLETE
9 |18507 > * 1 23wl e AF LI L [SCREW 15/64X28
10 {18515 * * A7 A Wi N REVERSE LEVER SPRING
11 [18518 # * (RRVAT - PIAC i W00k - Tb s SPRING RETAINER
12 17033 * * RN 57 1 SCREW 9/64X40 L=10.8
13 [18574 * bl i—i REVERSE LEVER SHAFT
14 }19544 * TR FACY Py Ae REVERSE LEVER
15 |10845 * * 1 {8l —hal PINCH SCREW 15/64X28 L=18.0
16 |19546 * 1 EUIAA FEED REGULATING BASE
17 118404 * 1 EBEUREEEC FEED REGULATING SUPPORT STUD
18 [17057 * * 1 [ BUREFTve— WASHER
19 [13%2 # T AU ARLRLE SCREW 11/64%40 L=65
20 119552 * 1 IEUBSEEE LR SCREW 11/64X28 L=115
21 {30066 * * 4 RGeSl SCREW M5X0.8 L=12.0
22 {50174 * * 2 EYUHEBEE POSITION PIN
23 (19523 * 1 [RUSERC FEED REGULATING SCREW
24 |18496 * (IREPE e R FEED REGULATING DIAL
25 IB142746 * 1 (FAvIES WASHER
28 19522 * 1 LEdaL SCREW 3/16X32 L=20.0
27 |B145502 * 1 (EUEEA e PIN
28 [B100328 * 1 BURBALYILATYLYT SPRING
29 118420 * * [ {e1) Wra O RING
30 [19542 * 1 [7—highs— ARM SIDE COVER
31 {37508 * 2 | 7F—high 1Ll SCREW M5X0.8 [=6.0




ARM SHAFT (UPRIGHT), LOWER SHAFT

52 423 50
51 | o |
7 @
50 E 58"
IO @@w
14 ~ 49
/ l—48
47—
11 12 4P 46““‘“"8’ Fys
=
4 o
\@ 0[9# 2 .
8 &< \ S
S ,,
-~ @
l ~—20 0
Y=
AN

IN \}},, )
2 A 5 < @ﬂ . 21
%’ / 17 < & @z .
/ 5\ g._ 18 30, ‘
5

13



ARM SHAFT (UPRIGHT), LOWER SHAFT

14

Description
PARTS NO.1 -3 -2

1 118088 * e 1 [RE A Z b BOBBIN CASE COMPLETE

2 118034 * # 1 IREL BOBBIN

3 {18033C o * 1 ek ROTATING HOOK COMPLETE

4A {18033-07 * 1 (EEERSHRL POSITION SCREW 11/64X40 L=8.9

4B 118033-08 * 1 |kt SET SCREW 11/64X40 L=1.3

5 18035 * # 1 (AT HOOK SUPPORTING PLATE

6 16025 * * G =& | vy =108 SCREW 11/64X40 1=12.0

7 118080 * * 1 [FredhA%0a) HOOK SHAFT BUSHING (FRONT)

3 18009 * * 1 (hTEASL{E RSl |SCREW 15/64%28 L=75

8 111089 * % 1 | 2ENE OLING FELT

10 118044 # * 1 g —F—hh4 HOOK SHAFT CAM

11 8008 % * 2 kst SCREW 15/64X28 L=7.5

12 18381 * 1 {AvhhisieES WASHER

13 [0148-B * * 1 AT ZTIN- $3 X 15 OILING FELT

14 118089 * * 1 AR HOOK DRIVING SHAFT
15 |18038 * * i IREw s —T THREAD RELEASING FINGER

16 118040 * * | (F—T—it Bt SCREW M5X0.8 L=8.0
© 17 {18041 * * 1 A —TF-d THREAD RELEASING SHAFT

18 {18042 * * 1 A —Tr—RAEN THREAD RELEASING SHAFT BUSHING

1% |8008 * * 1 iAsLibsshl SCREW 15/64X28 L=75

20 [18043 * e LI e by s THREAD RELEASING SHAFT FORK

21 130066 * * 1 [A—FF—XGRU PINGH SCREW M5X08 L=120

22 |18053 * * 1 [RLER PUSH BUTTON

23 {18054 * # 1 ELRSRT) FLISH BUTTON SPRING

24 (10674 * * |1 LRk cLp

25 |18052 * * 1 (#E HOOK SHAFT LOCK RATCHET

26 118508 # 2 |[EHEit&HRL SCREW 1/4X40 L=5.0

27 [18038-A * 1 PhesAsn g HOOK SHAFT BUSHING (REAR)

£8 |8009 * * 1 ARSIl SOREW 15/64X28 L=T.5

25 118047 * * 1 SR (E) SAFETY CLUTCH (LEFT)

30 {17018 * * 3 9y F(E SR SCREW 1/4X40 L=15

31 {18056 * * i |'Fa LOWER SHAFT

32 j18048 * * [ 25uFil 6 X6 X80 GILING WICK

33 [18051 * & {1 | 95uFR IS il |SCREW 9/32X28

34 118045 * * 1 SuF(E) SAFETY CLUTCH (RIGHT)

35 118048 * * t oy THER STEEL BALL

38 {18050 * * 1 {9SuFALYT SPRING

37 (17012 * * 3 [o5uFr(ENEHRE SCHEW 1/4%40 L=75

35 {18057 * * t FERASN LOWER SHAFT BUSHING

39 {8009 * * 2 ARkl SCREW 15/64X28 L=7.5

40 {17028 # #* 1 |F@dy-—(fald {OWER SHAFT GEAR {SPIRAL} COMPLETE
41 [17022 * * 2 | Ty ikl SET SCREW 1/4X40 1.=5,0

42 |17023C * *® 1 i EEY—(FY (2l JARM SHAFT (UPRIGHT) GEAR (LOWER}{SPIRAL}COMPLETE
43 17022 * * 2 |TZEr—(FitbsHdal [SET SOREW 1/4X40 L=50

44 |17026 # * 1 |ZHTARLIINN CHLING FELT

45 |10578 * * 1| AT EERE SET SCREW 16/64X28 L=20.0

46 [19553 * 1 TERAL (TR ARM SHAFT (UPRIGHT) BUSHING (LOWER)
47 117020 * * 1 |3k ARM SHAFT (UPRIGHT)

48 {17028 * * 1 | UBASNA YT OILING FELT

49 110578 * * 1 [ Am( by shidal SCREW 15/64X28 1=20.0

50 19554 * 1 imEASIL(E) ARM SHAFT (UPRIGHT) BUSHING (UPPER)
51 {17021C * * 1 I EEr—( L)Y Fala)  |ARM SHAFT (UPRIGHT) GEAR (SPIRAL) COMPLETE
52 {17022 * * 2 |TERFEY—(E)ibsHdall  [SET SCREW 1/4X40 L=5.0

53 |30750 * 1 |ZEEASILCEYSUR BAND

54 [18058C * % 1 FYy—2—CF) (i) |GEAR COVER (LOWER) (SPIRAL} COMPLETE
55 18058 #* # 1 FY—hs— (Tl |PINCH SCREW 15/64X28 L=26




AU

5



LUBRICATION

16

Description
PARTS NO.| -3 -z

1] 2017t * * 1 EERNGED DL RUBBER PLUG

2 | 4124 * * 1 masikdalt SCREW M4X0.7 L=0.5

3 | 30022 * * TR ro¥ S M) CILING WICK GLAMP

4 | 31208 * * 1 HESETyh NUT

51 18112 #* * 1 Eo— ) Fa—T OIL TUBE 160MM

g | 11069 * * 1 [ EEASH(RD 2Tk OLING FELT

71 18110 * * (F: P OLING WICK 380MM

B | 11069 # * 1 EBAS(hE) Zx Lk OILING FELT

8 1 20171 * * 1 [ REAN(RRD) S AR RUBBER PLUG

10 18113 * * 1 {EZe— )b Fa-T OIL TUBE 33MM

111 18109 * * 1 pEE OILING WICK  220MM

121 18111 * # 1 o Fa—~J O TUBE 75MM

131 18104 * * 1 Frn 5oLk FELT

14| 19106 * 1 |dnLyo OIL RESERVOIR

15 | 11044 * * 1 [ALFo0(E) LSRRt [SCREW 1/8X40 L=70

161 20171 # * 1 EEASNCR YT LR RUBBER PLUG

17| 11069 * * 1 [ REARILGER) 7Lk GILING FELT

18 | 20067 * * 1 L EdmT AR RUBBER PLUG

19| 18108 * * 1 bmE OILING WICK 150MM
20| ti06d * % 1 ATEARGE 2o bk OILING FELT
21| 18100 * * 1 o bFa—7 O TUBE 80MM
22 | 1810¢ * * 1 LE CILING WICK  180MM

23 | 18084 * * 1 |EEAETELR OIL CONTROLLER
24 | 18093 * * 1 DSBS SR OlL. CONTROLLER PLATE
25| 21104 * * 1 RNl SCREW 11/84X40 L=7.5
26 18085 * * 1 dEkETRL REGULATING SCREW M4X0.7 L=16.0
27| 4137 * * 1 paEEa vk NUT M4X0.7

28 | 18354 * * (IR 0 AL OIL RESERVOIR GASKET
28 [ 19545 # 1A LaR OH. RESERVCIR PLATE
30| 18353 * 4 1 T E OIL. RESERVOIR WINDOW
3t | 15007 # * 4 JFALakdhtal ISCREW 9/64X40 L=10.0
32| 18092 * ¥ TR+ - TAOIE g OIL PACKING

33 ] 18081 * * LR F 7 ~ 1M SCREW 11/64X40




ACCESSORIES

17



ACCESSORIES

18

PARTS NO. | -3 -3

11 813z-B * * 1 |BhmE ACCESSORIES BAG

3 | 6057 * * { {F=—hs—(n VINYL. COVER

3| 8123 * * 1 ik QL

4 | 18034 * * 6 (REY BOBBIN

5 | NO122 & * 3 (& DP X 17 #22 NEEDLE DP X 17 #22

6 | 10734 * 1 1%Ly BOBRIN WINDER COMPLETE
7 | 35254 * * 1 [HButub SPODL PIN COMPLETE
8 | 19464 * 1 (OGELIFEY KNEE LIFTER COMPLETE
8 | 19464-14 * * 4 |RBU(45 X 25L) SCREW

10} 6054 * * 1 a2 OIL PAN COMPLETE

11| 6055 * * 4 BT NAIL

12 | 11886 * * I Lo FACE BED HINGE RUBBER

13| 11885 * %* 2 |kl BED HINGE CONNECTION
14 | 6055 * * 4 BT 8T NAlL

15 | 11887 * * 4 |a—F—d4 RUBBER

16 | 6055 * * 4 jo—F—T Lok NAIL

17| 19456 * 1 iRELVF (2 MM) WRENGH 2.0 MM

18 | 19457 * 1 [ABLUF (2.5 MM) WRENCH 2.5 MM

19 1 19458 * 1 RELF (3 MM WRENCH 3.0 MM

20 | 19450 * 1 [FRABLLF (4 MM) WRENOH 4.0 MM

21§ 18460 * 1 IRALLTF (G MM) WRENGH 5.0 MM

22 | 18466 * 1 |FS418—{X) SCREW DRIVER (LARGE)
23 | 19467 * 1 | RSA41—(5) SCREW DRIVER (MIDDLE)
24 | 18468 * 1 FSA—{p) SCREW DRIVER (SMALL)
25 | 194¢2 * 1 |AHRLF DOURLE HEAD WRENCH
26 | 19461 * 1 [Zs8F (6 X7 MM) SPANNER 6 X 7 MM

271 8180 * 1 |+FFSA— SCREW DRIVER (+)



PARTS AVAILABLE AT EXTRA CHARGE

19



PARTS AVAILABLE AT EXTRA CHARGE

20

Description
PARTS NO.|l -3 -2
i | 15088C * * 1 LR —F () BELT GUARD SET
2 | 15088 * * 1 b —FEHs BELT GUARD UPPER COVER
3| 15088 * * 1 |SJRH—-E BELT GUARD
4 1 8100 * ® 2 | AyppH—-Fibsdal SCREW 9/64X40 L=6.5
5 | 12418 * * 1 {Ehri—ikeiat UPPER COVER SCREW 13/64X32 L=9.0
6§ | 8100 % * 1 ISR —FIESAl SCREW (LOWER) 9/64X40 L=6.5
T 11142 * * 1 IR H—FIECR) 7w e~ [WASHER
B 17372 # * TSR SYNCHRONIZER SUPPORT
5 | 50408 # * 2 |[BHBETIELEF VR SYNCHRONIZER SUPPORT NUT
10 ] 15121 # * 1 AKX AUXILIARY BELT GUARD (LARGE)
11} 18122 * * 1 JHBYH—F () AUXILIARY BELT GUARD (SMALL)
12§ 11830 * #* 1 | @EA—FR)IE SCREW B/64X40 L=50
13 ¢ 16287 * * 2 [EEA—F (R Tvi o~ [WASHER
14 | 15081 * * 2 EBH-F(K) Kbl SCREW
i5 | 10837 * 1 (2 H—H—K FINGER GUARD
i5 | 10677 # 1 |Twie— WASHER
17 ] 18484 * [ Iy~ 1M SCREW 8/64X40 L=11.0
15 | 18468 * b ighs— ROCK SHAFT COVER
18 ] 37136 * 2 Jshs -l SCREW MSX08 L=10
20 ] 18469-02 * t RN A—(TF) ROCK SHAFT COVER (LOWER)
21| 6333 * 2 #Eah/—(TF) &bl SCREW 9/B4X40 L=5.5



MAIN office
131 W. 25th Street
New York, NY 10001
Tel: 212-741-7788
Fax: 212-741-7787

e-mail; consew(@att.net

Consolidated Sewing Machine Corp.

Website: www.consew.com

Miami, FL,

4013 N.W, 79th Avenue
Miami, FL 33166
Tel: 305-471-0200
Fax: 305-471-0243

e-mail: miamisales@consew.com

Los Angeies, CA
2320 South Hill Street

Los Angeles, CA 90007
Tel: 213-745-8844
Fax: 213-745-8855

e-mail: lasales@consew.com



